8.0 Jotul F 55 Carrabassett Parts List

No. Description Part Number
1. Screw, Button Head Socket - M6 x 10 Blk 117978
2 Glass Clip w/Gasket, Top, Steel Stoves 157352
3 Glass, Ceramic, Door, F5o TL / F55 224158
4 Gasket, LD 250 Fiberglass Rope 200024
5 Glass Clip w/ Gasket, Bottom - F55 224783
6. Gasket, MD .625 @ Fiberglass Rope 223858
: Door w/Gasket - MB 157351
8 Screw, HWH SMA 8 x 1/2 SL Blk Oxide 117917
9 Rear Shroud, MB 22531892
10. Screw, Button Head, M16 x 14 Blk 118215
M. Side Convection Panel 157354
12. Bolt, M6 x 20, hex Serr. Flange Hd Black 177
13. Smoke Outlet, MB : 103326
14. Gasket, Flue Collar 224350
15.  Secondary Air Manifold 157439
16. Gasket, Rear Secondary Air Manifold 224778
17. Nut, M6 Serrated Flange, Plain 117968
18. Screw, Shoulder, M6 Thd, 8mm @ x 6mm 18244
19. Firebox Weldment - F55 n/a
20. Screw, Button Head M6 x6 Blk 118170
21. Bracket, Top Cast Convection Panel 224106
22.  Bracket, Bottom Cast Convection Panel 224197
23. Brick, Refractory, 4.25" x 9” x 1.25” 129082
24. Brick, Refractory, 9” x 1.88” x 1.25” 220390
25. Brick, Refractory, 4” x 3” x 1.25” 224175
26. Brick, Refractory, 6.625" x 4.50"” x 1.25” 224723
37 Brick, Refractory, 9" x 3.75” x 1.25” 222226
28. Set Screw, M6 x 16 118031
28a. Nut, M6, Serrated Flange 117968

29. Washer, Fender .250 X 1.50 @ 118029




31. Brick Retainer, Right 224113
32. Manifold, Bottom Secondary Intake 224765
33. Brick Retainer, Left 22412
34. Latch Keeper, Front Door 224733
35. Shim Plate, Latch Keeper 224734
36.  Screw, Shoulder M6 x 10 Thd / 8mm® x 10 Shildr Hex Dv 117982
37. Air Valve Handle Ass'y, Nickel 1573901
38.  Spring Disks, 2 ea. 18249
39.  Washer, Fender 8mm Zinc 117949
40. AirValve Weldment 223729
4. Primary Air Deflector 224367
42. Gasket, Inspection Cover 224355
43. Inspection Cover, MB, Drilled 157347
44. Screw, Shoulder M6 x 10 Thd / 8mm@ x 10 Shldr Hex Dv 117982
45.  Bolt, Hex Hd Serr Flange M6 x 12 Blk 117130
46. Leg, Steel Stoves MB 157346
47. Nut, M8, Serr Flange, DIN 6923 117881
48.  Exhaust Deflector 224458
49. Cast Eyebrow, Steel Stove MB 157353
50.  Bolt, Hex Hd Serr Flange M6 x 16 Blk 99625
51. Door Handle Assembly 157262
52. Top Plate, Cast MB 157356
53. Gasket, .360 LD2 100038
54. Top Cover - F55 157456
55. Side Clip, (Hang Tab) 128451
56.  Gasket, MD .625 @ Fiberglass Rope 223858
57. Set Screw, M8 x 40, Hex Socket 118245
58.  Hinge Pin, Nickel 125960
59.  Door Latch, Offset / Nickel 157457
60. Retainer, Front Door Latch 224159






